PROFESSIONAL INFORMATION

This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use. SCHEDULING STATUS: SO

1. NAME OF THE MEDICINE: ULTRACLEAR RENEW

2. OUAL ITATIVE AND QUANTITATIVE COMPOSITION

Serving Size About 2 scoops (36 g) Servings Per Container: 756g pack size

ervings Per Container: 756g pack size	21
Calories	90
Total Fat	3 g
Polyunsaturated Fat	1 g
Monounsaturated Fat	1 g
Saturated Fat	1 g
Total Carbohydrate	12 g
Dietary Fibre	7 g
Total Sugars	1 g
Protein	12 g
Vitamin A (88% as beta-carotene) (as beta-carotene and retinyl palmitate)	1 350 mcg
Vitamin C (as ascorbic acid)	300 mg
Vitamin D3 (as cholecalciferol)	0.8 mcg (35 IU)
Vitamin E (as d-alpha tocopheryl acetate)	28.1 mg
Thiamin (as thiamin HCI)	2 mg
Riboflavin	2 mg
Niacin (as niacinamide)	9 mg
Vitamin B6 (as pyridoxine HCl)	3.4 mg
Folate (as calcium L-5-methyltetrahydrofolate)	135 mcg DFE
Vitamin B12 (as methylcobalamin)	3.6 mcg
Biotin	135 mcg DFE
Pantothenic Acid (as calcium D-pantothenate)	36 mg
Calcium (as calcium citrate)	230 mg
Iron	2 mg
Phosphorus (as dipotassium phosphate)	290 mg
lodine (as potassium iodide)	53 mcg
Magnesium (as magnesium citrate and magnesium sulfate)	170 mg
Zinc (as zinc gluconate)	11 mg
Copper (as copper gluconate)	1 mg
Manganese	0.5 mg
Chromium (as chromium picolinate)	50 mcg
Chloride	150 mg
Sodium	80 mg
Potassium (as dipotassium phosphate, potassium citrate, and potassium iodide)	600 mg
Glycine	1.6 g
L-Alanine	350 mg
Rice Protein Matrix and Polyphenols from Hops (Humulus lupulus L.) Cone Extract (standardized to 2.5% xanthohumol)	250 mg
Broccoli (Brassica oleracea L. var. italica) Sprout and Floret Powder†† (myrosinase activity 30 mg glucose/g) [providing 0.75 mg sulforaphane potential from 1.5 mg glucoraphanin]	153 mg
L-Lysine (as L-lysine HCI)	150 mg
L-Glutamine	150 mg
DL-Methionine	140 mg
N-Acetyl-L-Cysteine	125 mg
Prune (Prunus domestica) Skin Extract	125 mg
Taurine	110 mg
L-Tyrosine	100 mg
L-Arginine	70 mg
Ornithine (as ornithine HCI)	70 mg
Watercress (Nasturtium officinale) Aerial Parts 4:1 Extract	67 mg
Pomegranate (Punica granatum L.) Whole Fruit Extract [standardized to 72 mg gallic acid equivalent (GAE)]	137.5 mg
Decaffeinated Green Tea (Camellia sinensis) Leaf Extract [standardized to 60 % (15 mg) catechins and 40 % (10 mg) epigallocatechin gallate (EGCG)]	25 mg
Sulfate (as magnesium sulfate)	20 mg
Dried Melon (Cucumis melo L.) Pulp Juice Concentrate [standardized to 35 IU	2.6 mg

Other Ingredients; Rice protein concentrate, pea protein isolate, bamboo fibre, gum acacia, olive oil, medium-chain triglycerides, natural flavors, silica, xanthan gum, Luo Han Guo fruit (monk fruit) extract, xanthan gum, guar gum, rice maltodextrin, and hydrogenated palm oil.

For full list of excipients, see section 6.1 This product is non-GMO and gluten-free.

3. PHARMACEUTICAL FORM Fine light tan powder

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

21

UltraClear RENEW is formulated to deliver advanced, specialized nutritional support for Phase I. II. and III detoxification, with enhanced support for the body's natural alkalinization and heavy metal metabolism processes.3

* This unregistered medicine has not been evaluated by the SAHPRA for its quality, safety or intended use. UltraClear RENEW does not intend to prevent or cure any form of illness or disease and should not replace any medication. If you suffer from a chronic medical condition, consult your healthcare practitioner before using this product.

4.2 Posology and method of administration

Shake canister before scooping. Blend, shake, or briskly stir about 2 level scoops of UltraClear RENEW, into 240 ml of chilled water or juice twice daily or as directed by your healthcare practitioner. For highly sensitive individuals, consider reducing consumption to 1/2 to 1 scoop with 120 ml to 150 ml of chilled water or juice twice daily during the first 3 to 4 days before starting a full daily dose.

4.3 Contraindications

Not for use in patients with severe kidney disease or those with raised serum potassium levels or taking certain diuretics, cardiac, bladder or asthma medications. Do not use if pregnant or nursing.

4.4 Special warnings and precautions for use

Excess vitamin A intake may be toxic, may increase the risk of birth defects, and may contribute to osteoporosis. Recommended to be taken only as directed and under the supervision of a licensed healthcare practitioner. Keep out of the reach of children.

4.5 Interaction with other medicines and other forms of interaction None known

4.6 Fertility, pregnancy and lactation

Excess vitamin A intake may increase the risk of birth defects. Pregnant women and women who may become pregnant should not exceed 3,000 mcg of preformed vitamin A (retinyl palmitate) per day unless directed to do so by a healthcare practitioner.

4.7 Effects on ability to drive and use machines There are no adequate data from the use of UltraClear RENEW on the ability to drive and use machines.

4.8 Undesirable effects

None known

4.9 Overdose

Treatment is symptomatic and supportive.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties Category of medicine: D (Complementary Medicine)

Class of medicine: 34.13 Health supplements - Other

5.2 Pharmacokinetic properties Pharmacokinetic studies have not been conducted on UltraClear RENEW product

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients Rice protein concentrate

- Pea protein isolate Isomalto-oligosaccharide Apple fibre
- Organic cane sugar Medium-chain triglycerides Silica Xanthan gum
- Luo Han Guo fruit (monk fruit) extract Guar gum
- Natural flavours
- Rice maltodextrin Hydrogenated palm oil

6.2 Incompatibilities

None known

6.3 Shelf Life

24 Months

6.4 Special precautions for storage

Keep tightly closed in a cool, dry place Keep powder in original container until required for use. KEEP OUT OF REACH OF CHILDREN.

6.5 Nature and contents of container

Packs of 756g powder in PET bottles. Pack-size: 756g Powder

6.6 Special precautions for disposal

No special requirements.

7. HOLDER OF CERTIFICATE OF REGISTRATION

Amipro Advanced Development Products (pty) Ltd Unit 3 Eastgate Business Park, 1 South Road, Marlboro, Sandton, Johannesburg 2063 Tel: 011 802 8101

8. REGISTRATION NUMBER

Will be allocated by SAHPRA upon registration.

9. DATE OF FIRST AUTHORISATION

- Will be allocated by SAHPRA upon registration.